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RELIEVER: As-needed low-dose ICS-formoterol* (S,ub:wrf)

reduces the risk of exacerbations
compared with using a SABA
reliever, and is a simpler regimen

refers to regularly scheduled
medication administration > e.g.,
“Symbicort 80/4.5 MDI:1 inhalation

*An anti-inflammatory reliever

Step Medication Dose

Steps 1-2 Symbicort MDI 160/4.5 1 inhalation PRN
(AIR-only) (budesonide/formoterol)

Step 3 Symbicort MDI 80/4.5 1 inhalation BID, plus
(MART) (budesonide/formoterol) | 1 inhalation PRN

Step 4 Symbicort MDI 80/4.5 2 inhalations BID, plus
(MART) (budesonide/formoterol) | 1 inhalation PRN

Step 5 Symbicort MDI 80/4.5 2 inhalations BID, plus
(MART) (budesonide/formoterol) | 1 inhalation PRN
AIR-only: Anti-Inflammatory Reliever Only (ICS-formoterol)

MART: Maintenance and Reliever Therapy (ICS-formoterol)

MDI: Metered-Dose Inhaler




Why not treat with SABA alone?

Historically, inhaled SABA was regarded as 1-line medication for asthma for over 50 years,
since asthma was thought to be a disease of bronchoconstriction and SABA provided rapid
relief of symptoms at a low cost.

Regular use of SABA for 1-2 weeks is associated with the following risks:

(1) increased airway hyperresponsiveness
(2) reduced bronchodilator efficacy

(3) increased eosinophils - inflammation
(4) SABA overuse increases asthma exacerbations = increases risk of mortality

When a newly diagnosed asthmatic patient is started on a SABA, it trains the patient to
regard it as his/her primary asthma treatment, even when a daily ICS is prescribed.

When patients are prescribed ICS’s, adherence is extremely poor when symptoms subside.

GINA changed its guidelines and recommendations when combination formulations of ICS
plus formoterol became available.

¢ |CS-formoterol combination inhalers offer an ICS controller PLUS preferred reliever in a
single convenient product (e.g., Symbicort MDI / DPI).

¢ |CS-formoterol combination inhalers avoid confusion about inhaler technique with

different devices.

e Step treatment down or up is accomplished by simply changing the number of
maintenance doses of ICS-formoterol combination inhalers.

Practical Tips for Patients

69% of patients said ICS-formoterol worked as fast as, or faster than, their previous SABA.
Suggest to patients to try out their new reliever (ICS-formoterol) at a convenient time for

confidence.

Emphasize that they should use the ICS-formoterol inhaler when they have more symptoms,
instead of their previous SABA.

Advise patients to have two
inhalers, one at home and
one to carry with them.
Advise patients to rinse and
spit out after ICS-formoterol
use to prevent candidiasis.
When patients are taking
maintenance doses of ICS-
formoterol, emphasize to
take more as needed doses
of ICS-formoterol to prevent
risk of severe exacerbation
and dependence on oral
corticosteroids.

Provide patients with a
customized “My Asthma
Action Plan” for further
instructions and guidance.

My Asthma Action Plan

For Single Inhaler Maintenance and
Reliever Therapy (SMART)

with budesonide/formoterol

Normalimode:

My SMART Asthma Treatment is:
[ budesonide/formoterol 160/4.5 (12 years or older)

[ budesonide/formoterol 80/4.5 (4-11 years)

My Regular Treatment Every Day:

(Write in or circle the number of doses prescribed for this patient)
Take [1, 2] inhalation(s) in the morning

and [0, 1, 2] inhalation(s) in the evening, every day

Reliever
Use 1 inhalation of budesonide/formoterol whenever
needed for relief of my asthma symptoms

1 should always carry my budesonide/formoterol inhaler

My asthma is stable if:

+ I can take part in normal physical activity
without asthma symptoms

AND

+ | do not wake up at night or In the morning
because of asthma

Other Instructions

Name:

Action plan provided by:

Date:

Doctor:

Usual best PEF:
(if used)

Asthma Flare up.

If over a Period of 2-3 Days:

+ My asthma symptoms are getting worse OR NOT
impraving
OR

+ | am using more than 6 budesonide/formaterol reliever
inhalations a day (if aged 12 years or older) or mare
than 4 inhalations a day (if aged 4-11 years)

I should:

[ continue to use my regular everyday treatment PLUS
1inhalation budesonide/formoterol whenaver
needed to relieve symptoms

[ start a course of prednisolone

[ contact my doctor

Course of Prednisolone Tablets:
Take T i e s

per day for days OR

B If I need more than 12
budesonide/formoterolinhalations (total)in
any day (or more than 8 inhalatiens for
children 4-11 years), | MUST see my doctor or
go to the hospital the same day.

Modified from Australian action plan with permission from National Asthma Council Australia and AstraZeneca Australia

L/min  poctor’s phene:

Asthma Emergency
L]

Signs of an Asthma Emergency:
= Symptoms getting worse quickly

= Extreme difficulty breathing or speaking

= Little or no improvement from my

If | have any of the above danger signs, |
should dial for an ambulance and

say | am having a severe asthma attack.

B While | am waiting for the ambulance
start my asthma first aid plan:

® Sit upright and stay calm.

« Take 1 inhalation of budesonide/formoteral.
Wait 1-3 minutes. If there is no improvement,
take another inhalation of

I (up to a maximum of &
inhalaticns on a single cccasion).

® If only albuterol is available, take 4 puffs as
often as needed until help arrives.

» Start a course of prednisolone tablets (as
directed) while waiting for the ambulance
s Even if my symptoms appear to settle quickly, |

should see my doctor immediately after a
serious attack.



Approaches to Asthma Controller Therapy in Adolescents and Adults (UpToDate)

Global Ini

Asthma symptoms Therapy
Step 1
Infrequent asthma symptoms (eg, <2 times/week) = Low-dose ICS-formoterol as needed (preferred)® e
No risk factors for exacerbations or v Trac!
= Low-dose ICS whenever SABA used or as-needed low-dose
A
ICS-SABA! \’Traok 2
Step 2
Asthma symptoms or need for reliever inhaler 22 = Low-dose ICS-formoterol as needed (preferred) y\'
times/week, but without troublesome daily symptoms or — A
= Low-dose ICS daily and SABA as needed ‘,q‘
o
Other options —

Step 3

Troublesome asthma symptoms most days, nocturnal
awakening due to asthma =1 time/month, multiple risk
factors for exacerbations!

Other options
= Medium-dose ICS daily and SABA or ICS-SABA® as needed
or
= Low-dose ICS plus LTRA daily and SABA or ICS-SABA® as
needed
Step 4

Severely uncontrolled asthma with 23 of the following:

Daytime asthma symptoms >2 times/week
Nocturnal awakening due to asthma

Reliever needed for symptoms >2 times/week
Activity limitation due to asthma

tive for Asthma (GINA)"!

= Low-dose ICS-SABA or ICS plus SABA, concomitantly
administered, as needed
or (less preferred)

= |TRA daily and SABA as needed

= Low-dose ICS-formoterol as maintenance and reliever
therapy® (preferred) - u‘\
or

= Low-dose ICS-LABA combination daily and SABA as needed

eg, Advair and Albuterel

9&@

= Medium-dose ICS-formoterol as maintenance and reliever

therapy® (preferred) (W MH:V
or

= Medium dose ICS-LABA daily and SABA or ICS-SABAX as
needed i

Other options Fiotropiuna T-T pult's datly

= Possible add-on LAMA or switch to ICS-LAMA-LABA
= Possible add-on LTRA = monte [ew kast 1Dmg, Po daily

o Possible short cource of OCS (oral corticestersid, e.q.,
prednisene burst e

Comparison of NAEPP and GINA Guidelines (UpToDate)

| Asthma and

Prugram:IExpert Panel Working Group!"?

Asthma symptoms/lung function

All of the following:
= Daytime symptoms <2 days/week
= Nocturnal awakenings <2/month
= MNormal FEV,

Exacerbations <1/year

Any of the following:

= Daytime symptoms >2 but <7 days/week
Mocturnal awakenings up to 3 to 4 nights/month
Minor interference with activities
Exacerbations z2/year

Any of the following:

= Daily symptoms

= Nocturnal awakenings >1/week
Daily need for reliever
Some activity limitation
FEV, 60 to 80% predicted
Exacerbations 22/year

>

ny of the following:

= Symptoms all day

= Nocturnal awakenings nightly
Need for SABA several times/day
Extreme limitation in activity
FEV, <60% predicted
Exacerbations =2/year

An acute exacerbation

Therapy'
Step1
+ 5aBA asneeded  (Albutersl MBI prm)

Step 2 sptenance 4

® Low-dose ICS daily and SABA as needed l:ii:t:(!' pea
_—>
or

® Low-dose ICS-SABA or ICS plus SABA, concomitantly
administered, as needed®

Alternative option(s)
= Daily LTRA and SABA as needed

Step 3

= Low-dose ICS-formoterol as maintenance and reliever
therapy® (preferred)
Alternative option(s)
= Medium-dose ICS daily and SABA as needed
or
Low-dose ICS-LABA combination daily
or low-dose ICS plus LAMA daily
or low-dose ICS plus anti-leukotriene daily
and SABA as needed

Step 4

= Medium-dase ICS-formoterol as maintenance and reliever
therapy® (preferred)
Alternative cption(s)
= Medium-dose ICS-LABA daily or medium-dose ICS plus
LAMA daily
or Medium-dose ICS daily plus anti-leukotriene
and SABA as needed”

[Global initiative for Asthma (GINA)®)|

Asthma symptoms Therapy

Step 1

Infrequent asthma symptoms (eg, <2 times/week)

= Low-dose ICS-formoterol as needed (preferred)®
Y Ll

No risk factors for exacerbations o Track 1

or
= Low-dose ICS whenever SABA used or as-needed low-dose ICS-
SABA 5 Track 2

Step 2

= Asthma symptoms or need for reliever inhaler 22 times/week, | » Low-dose ICS-formotercl as needed (preferred) ,«.'*
but without troublesome daily symptoms or Ed
® Low-dose ICS daily and SABA as needed ‘(‘.‘y‘l'
Other options
Low-dose [C5-SABA or ICS plus SABA, concomitantly
administered, as needed
or {less preferred)
LTRA daily and SABA as needed

Step 3

Low-dose ICS-formoterol as maintenance and reliever
therapy® (preferred) Track- 4

or Trock 2

* Low-dose IC5-LABA combination daily and SABA as needed
Advair or Symbicort

= Troublesome asthma symptoms most days, nocturnal .
awakening due to asthma 21 time/month, multiple risk
factors for exacerbations”

Other options
= Medium-dose ICS daily and SABA or ICS-SABA® as needed
or
= Low-dose ICS plus LTRA daily and SABA or ICS-SABAZ as
needed
Step 4
Severely uncontrolled asthma with 23 of the following: * Medium-dose ICS-formoterol as maintenance and reliever

therapy® (preferred)

or

Medium dose ICS-LABA daily and SABA or ICS-SABA® as
needed

* Daytime asthma symptoms >2 times/week
* Nocturnal awakening due to asthma

* Reliever needed for symptoms >2 times/week
= Activity limitation due to asthma

Other options
= Possible add-on LAMA or switch to IC5-LAMA-LABA
= Possible add-on LTRA




Combination ICS-SABA and ICS-Formoterol Inhalers

Drug name(s)
Inhaled corticostercid and short-acting beta-agonist (ICS-SABA)
Albuterol-budesonide M1

{Brand name (United States]; Airsupra)

1S and formoterol combinations >

Budesonide-formotersl MDI
{Brand names [United States]: Symbicort, Breyna)

Budesonide-formoteral DPT°
Brand name [Canada]: Symbicort Forte)

Mometasone-formoterol MDI
(Brand names; Dulera [United States], Zenhale [Canada])

metersl DPI® or MDI

Not available in United States or Canada, but available elsewhere [sample
brand names: Formodual, Fostair, Foster])

Fluticasene propionate-formeterel MDI

Mot available in United States or Canada, but available elsewhere [sample
brand name: Flutiform])

Medication

ICS-LABA eombinations

Preparation(s)

MDI: Albuteral 30 meg and budesonide 80 meg/actuation

MODI: Budesonide 80 mcg and formoterol 4.5 mog/actuation
MDI: Bud, de 160 mcg and fi 145

DPI: Budesonide 100 meg and formoteral 6 meg/actuation
oPL: ide 200 meg and 6 meg/actuati

MDI: Mometasone 100 meg and formotersl 5 mog/actuation
MDI: Mometasone 200 meg and formaterol 5 moglactuation

DPI or MD1 h 100 meg and f B meg/a
DFI or MDI 200 meg and

o

MDI: Fluticasone 50 meg and formaterol § meg/actuation
MDI: Fluticasone 125 mcg and formeterel 3 meogractuation
MDI: Fluticasone 250 mcg and formoteral 5 meg/actuation

Dose

Usual dose: 2 inhalations as needed up to a maximum of 12 inhalations per day
Acute exacerbation at home: 2 inhalatiens: may repeat every 20 minutes for a total of 6 inhalations, then as
directed

Usual dose:

« B0 meg/4.5 mecg: 1 to 2 inhalations as needed; some experts use 2 inhalations unless infrequent rescue
inhaler use; maximum dose: 12 inhalations per day

160 meg/id.5 meg: 1 inhalation as needed; if symptoms persist after a few minutes, may repeat
maximum dose: 12 inhalations per day

Acute exacerbation at home: 1to 2 inhalations as needed; wait for a few minutes between doses and use

second dose if symploms persist; may repeat 1to 2 inhalations every 20 minutes for up 1o 6 inhalations in 1

hour, then as directed

Usual dose:

« 100 megié meg: 1 to 2 inhalations as needed; some experts use 2 inhalations unless infrequent rescue
inhaler use: maximum dose: 12 inhalations per day

« 200 megié meg: 1 inhalation as needed: if symptoms persist after a few minutes, may repeat; maximum
dose: 12 inhalations per day

Acute exacerbation at home: 1 to 2 inhalations as needed; wait for a few minutes between doses and use

second dose if symptams persist: may repeat 1 to 2 inhalations every 20 minutes for up to & inhalations in 1

hour, then as directed

Usual dose: 1 i as needed; if ient relief, may asecond dose a few minutes later;
maximum dose: 12 inhalations per day

Acute exacerbation at home: 1to 2 inhalations as needed; wait for a few minutes between doses and use
second dose if symptoms persist; may repeat 1 to 2 inhalations every 20 minutes for up to & inhalations in 1
hour, then as directed

Usual dese: 1 as needed; if insufficient relief, may asecond dose a few minutes later;
maximum dose: 12 inhalations per day

Acute exacerbation at home: 1 to 2 inhalations as needed; wait for a few minutes between doses and use
second dose if symptoms persist; may repeat 1 to 2 inhalations every 20 minutes for up to & inhalations in 1
hour, then as directed

Usual dose:

+ 50 meg/S meg: 1 to 2 inhalations as needed; some experts use 2 inhalations unless infrequent rescue
inhaler use; maximum dose: 12 inhalations per day

+ 125meg/5 meg or 250 meg/S meg: 1 inhalation as needed; if symptoms persist after a few minutes, may
repeat; maximum dose: 12 inhalations per day

Acute exacerbation at home: 1to 2 inhalations as needed; walt for a few minutes between doses and use

second dose if symptoms persist; may repeat 1 to 2 inhalations every 20 minutes for up to & inhalations in 1

haur, then as directed

Combination ICS-LABA Inhalers

Low dose

Medium dose High dose

motersl DPLor HFA (Not available in United States or Canada, but available elsewhere [sample brand names: Formodual, Fostair, !o;lcrn“ 4

100 meghé meg
200 meg/é meg
Budesonide-formoterol HFA (Brand names: Symbicort, MM"
80 meg/4.5 meg
160 mcgfd.5 mog

Fluticasone furoate-vilanterol DPI (Brand name: Breo EII!m]A

1 inhalation twice a day

2inhalations twice a day

2 inhalations twice a day

2 inhalations twice a day

1 inhalation once daily

NOTE: Inhaled fluticasone furoate has a greater anti-nflammatory potency per microgram than fluti prop inhalers. Thus,
50 meg/2s meg @ 1 inhalation once daily
100 meg/25 meg
200 mcgf2s mog

Fluticasone propionate-formoteral MDI (Not available in United States or Canada, but available elsewhere [sample brand name: Flutiform])

50 megfs meg
125 meg/s meg
250 meg/10 meg

2 inhalations twice daily
2Zinhalations twice daily

Fluticasone propionate-salmetero| DPI (Brand names: Advair Diskus, Wixela lnhnbl"!

100 meg/50 meg
250 megrs0 meg
500 meg/50 meg

Fluticasone propionate-salmeterol HFA (Brand name: Advair HFA)
45 megf21 meg
115 meg/21 meg
230 meg/21 meg

1 inhalation twice a day

1 inhalation twice a day

2 inhalations twice a day

2inhalations twice a day

Fluticasone propionate-salmeterc| DPI (Brand names: AirDuo RespiClick, AirDuo Bigll'mh!l]n §

55 meogf 14 mog
113 meg/14 meg
232 megi14 meg
Memetasone-formotersl HFA (Brand name: Dulera)
100 meg/s meg
200 megls mog

1 inhalation twice a day

1 inhalation twice a day

2inhalations twice a day

Mometasone-indacaterol DPI (Brand name: Atectura Breezhaler; available in :m_d“a

80 meg/150 meg
160 megf150 meg
320 meg/150 meg

1 inhalation (capsule) once a day

1 inhalation twice a day

2 inhalations twice a day

furaate is administered at a lower dally dose and used anly ance daily,

1 inhalation once daily

2 inhalations twice daily

1 inhalation twice a day

2 inhalations twice a day

1 inhalation twice a day

2 inhalations twice a day

1 inhalation {capsule) onice a day

1 inhalation [capsule) once a day



Drug name(s)
Albuterol MOI®

Albuteral BP]

Albuterol P (Canada)

Albuteral solution for nebulization

Albuterol-budesonide MDI

Levalbuterol MDI®

Levalbuteral solution for nebulization

Terbutaling DRI

Ipratropium-albuterol SMI

lbuterol solution for

SABA Inhalers

Pnpmhn(l)'

MDI: 90 megiinhalation (United States)
MDI: 100 megiinhalation (Canada)

op18: 50 meg/actuation (United States)

DPI: 200 megfactsation {Canada)

Mabulizer solutions:
= 0.083% (2.5 mg/3 mL)

= 0.5% (2.5 mg/0.5 mL) concentrate; must be diluted in 2.5 mL
saline

MDE: Albuterol 90 meg and budesonide B0 meglactuation (United
states)

45 megfinhalation (United States)

Nebulizer solution:
. 06ImgrEmL
. 125mgRmL
= 1.25mg/0.5 mL concentrate; must be diluted in 2.5 mL saline

DFI: 0.5 mg/actuation (Canada)

SMI: Ipratropium 20 meg and albuterol 100 megfinhalation (United
States)

Nebulizer solution: Ipratrepium 0.5 mg and slbuterol 2.5 mg per 3
musvial*

Dose

Usual dose: 2 inhalations every 4 to & hours as needed
Acute at home: 2 to 4

can be repeated every 20 minutes for a total of 3 doses, then as directed *
Acute care setting; 4 to 8 inhalations every 20 minutes for 3 doses ", then taper depending on response ta therapy

Usual dose: 2 inhalations every 4 10 & hours, as needed
Acute athome: 2t 4 . can be repeated every 20 minutes for 3 total of 3 doses, then as directed ®
Acute care setting: 4 to 8 inhalations every 20 minutes for 3 doses®, then taper depending on response to therapy

Usual dose: 1 inhalation every 4 to 6 hours, as needed
Exercise-induced bronchoconstriction: 1 inhalatien 15 minutes prior to exercise

Usual dose: 2.5 myg every 4 to & hours, as needed

Acute exacerbation at home: Administer 2.5 mag, can repeat every 20 minutes for total of 3 doses, then decrease frequency to every 1 to 4
hours, as tolerated ¥

Acute care setting: Administer 2.5 to 5 mg, €an repeat every 20 minutes for total of 3 doses, then decrease frequency to every 1104
hours, as tolerated

Acute g (eriticalty illk C

nebulizer Use 3 large volume nebulizer, 10 10 15 mg/hour in monitered setting

Usual dose: 2 inhalaticns every 4 to & hours as needed
Acute exacerbation at home: 2 inhalations, can be repeated every 20 minutes for a total of 3 doses, then as directed®

Usual dose: 2 inhalations every 4 10 & hours, as needed
Acute exacerbation at home: 2 to 4 inhalations; can be repeated every 20 minutes for a total of 3 doses, then as directed ®
Acute care setting: 4 to 8 inhalations every 20 minutes for 3 doses, then taper depending on response to therapy®

Usual dose: Administer 0.63 to 1.25 mg (equivalent to 1.25 to 2.5 mg albuterol) every & to 8 hours, as needed (up to 3 doses per 24 hours)
Acute exacerbation at home: Administer 1.25 mg; can be repeated every 20 minutes for a total of 3 doses, then decrease frequency 1o
every 110 4 haurs, as tolerated

Acute care setting: Administer 1.25 mg to 2.5 mg (equivalent to 2.5 to 5 mg of albuterol); can repeat every 20 minutes for total of 3 doses,
then decrease frequency to every 110 4 hours, as tolerated

Usual dose: 1 inhalation every 4 hours, as needed
If no effect after 5 minutes, can repeat dose

Usual dose (off-label): 2 inhalations every & hours, as needed
Acute exacerbation (off-label): 4 to 8 inhalations every 20 minutes for 3 doses, and then as needed for up to 3 hours

Usual dose (off-label): Administer 1 vial (3 mL) every 4 to & hours, as needed

Acute exacerbation (off-label) Administer 1 vial (3 mL), every 20 minutes for 3 doses, and then as needed for up o 3 hours‘r

Inhaled Corticosteroids (ICS)

. Low dose. Medium dose High dase
(total daily dose) (tatal daily dase) (total daly dose)*

Beclomethasane HFA 8010160 meg =160t 320 meg 32010 640 meg

(Quar RediHaler product avalable in United States)

Administer as 2 divided doses

40 meg per actuation 2or 4 inhalations [l Ll

80 mcg per actuation 2 inhalations 4 inhalations 6or 8 inhalations
Beclomethasane HFA™ 100 t0 200 meg 2200 10 400 meg 2400 10 800 meg
(Quar product available in Canada, Europe, and elsewhere)

Administer a2 divided doses

50 meg per actuation 2todinhalations 1 1

100 meg per actuation 2 inhalations 4 inhalations 6 or 8 inhalations
Budesonide DPL 18010 360 meg 2360 t0 720 meg 72010 1440 meg
(Puimicort Flexhaler product available in United States)

Administer as 2 divided doses

90 mcg per actuation 2or 4 inhalations 1 1

180 meg per actuation 2inhalations 4 inhalations 6 or 8 inhalations
Budesonide DRI 20010 400 meg 400 to 800 meg 800t 2400 meg
(Pulmicort Turbuhaler ar anada, Europe,

Administer low doses (ie, 400 meg/day) once daily; administer higher doses (ie, 400 mcgiday) as 2o 4
divided doses

100 meg per actuation 2todinhalations [l L]

200 meg per actuation 110 2 inhalations 310 4 inhalations [

400 meg per actuation 1inhalation 2 inhalations 3106 inhalations
Ciclessnide HFA 160 meg 320meg 40 meg
(Aivesca product available in United States, Europe, and elsewhere)

United States: Administer as 2 divided doses
Australa, lower dases (ie, 160 to 9 administer 640
meg dose as 2 divided doses

80 meg per actuation 2inhalations 4 inhalations ]

160 meg per actuation o 2 inalations 4 inhalations
Cielesonide HFA® 100 t0 200 meg 5200 to 400 meg 2400 to 800 meg
(Alvesco product availabie in Canads)

doses (eg, 10010 g

100 meg per actuation 1o 2inhalations 3to 4inhalations ]

200 meg per actuation 1inhalation 2 inhalations 3104 inhalations
Fluticasona propionata HFA 17610 220 meg 22010 40 meg 244010 1760 mcg
(Flowent HFA product availabe in United States)

Administer as 2 divided doses

44 meg per actuation 4 inhalations [l .

110 meg per actuation 2inhalations 4 inhalations il

220 meg per actuation © Zinhalations 4108inhalations
Fluticasone propionate HFA® 100 to 250 meg >250 t0 500 meg 2500 to 2000 meg
(Flowent HFA product avallable in € Evohaler prod
Administer as 2 divided doses

50mcg per actuation 210 dinhalations 1 1

125 meg per actuation 2inhalations 4inhalations 1

250 meg per actuation o 2 inhalations 4108 inhalations

100 t0 250 meg >250t0 500 meg 2500 t0 2000 meg
and Accuhaler lable in Eurape
and elsewhere)
Administer a5 2 divided doses

50mcg per actuation 2t dinhalations 1 1

100 meg per actuation Zinhalations 4 inhalatins Ll

250 meg per actwation ° Zinhalations 4108 inhalations

500 meg per ° o 2 or dinhalations.
Fluticasane propionate DPI 110meg 26meg 464 meg
(Armanair Digihaler ble in United product available in Canada
Administer as 2 divided doses

55 meg per actuation 2 inhalations il ]

113 meg per actuation ° 2 inhalations 1

232 meg per actuation ° o 2 inhalations.
Fluticasone furoate DPI 50 meg (by use of pediatric OPI, which s offabelin | 100 mcg 200meg
(Arnuity Ellipta product available in United States, Canada, Australia, butnet available in Europe | adol d adults)
or UKy
Administer once daily
NOTE: Inhaled fluticasone furoate has a greater
propionate inhaters. Thus, fluticasone furoate. atalower daily

50meg per actuation + inhaation Il .

100 meg per actuation © 1 inhalation 2 inhalations

200 meg per actuation ° o Tinhalation




Samples: “My Asthma Action Plan”

Provider:
American

Lung My Asthma Action Plan

Association.

Marme:

Severity Classification:
Asthma Triggers (ist):
Pwak Flow Mater Personal Best:

DeOB: ! i

Ll inteerrittent [0 Permistert ] Moderate Persistent ] Sevene Persistent

Green Zone: Doing Wel
Symptoms: Breathing ks good - Mo cough of whoeze = Can work and play - Sieeps wel at night
Poak Flow Meter _______ (more than B0% of personal best)

Flu Vaccine—Date received: Mext flu vascing due: COVIDNG wvactine—Date recehved:
Contral Medicina(s) Maccine i Frouch te takes Whaen ard how often (o take @

Physical Activity [use Abuters)Lavalbutansd puifts, 15 minutes bafore acthity
O with sl activity  Tlwhen you feel you need it

Syrnptoms: Some probloms breathing - Cough, wheers, or ight chest - Problems working or playing - Wake at right

Paak Flow Mater ta [sistvieisns G0% 4l 7% of pavaonal bast)
Quick-rolief Medicines) L] Abutercl/Levalbuterc! puffs, svery 20 minutes for up 1o 4 hours as needed
Control Medicine(s) [ Coritinee Green Zone medicines
1 Add [ Changs to

i shaiikd fael beattar within 20-60 minutes of the quick-relefl tréatmant. I you ars getting worse of an in the
Yellow Zore for mare than 24 hours, THEN follow the instructions in the RED ZONE and call the doctor right mwy!

Red Zone: Get Help Now!

Symptoms: Lots of problems breathing - Canmot weork or play - Getting worse instead of better - Madicing is not heiping

Poak Flow Meoter (loss than 50% cof personad basty
Take Guick-refief Medicine NOW! [ Albuterol/Levalbutenl puffs, o tradquerntly)
Call B irnmadiataly if the following danger sgns am present - Trouble walkinglaking dus to shomness of breath
= Lips or firgarndais ane bile

= Stll in the Red Zone after 15 Firites

Emergency Contact  Nama

Proes | ] -
HEQO-LUNGUSA | Lungorg

My Asthma Action Plan  reeiies
Age =25 years Mistecasl Flgecord 8
Clrsrisr’s Mama: Do
Clnian's Praore & Caawreaiaa] by Duste
Long- Teems Conirol Medicines, | How Much To Take Vs Ofien Ceher Insitructions
-
—
EVERY Dar?
—Evemoan
Bmay s day
Guck -For il Medeney Hiow Muech To Take e CHftmn. Cerer Instrectiony
RO M then mafocars (6 maadad
Takie DMLY 38 nesded  Frequen®y call chrecias to comader

4
g

el sl PREVENT sstons spmptors. sverpldy
[ [T] Tahss v b s cucrred rraiacare. | i | iy iy
i n GREEN sores ) | ¥ Parnana | (] Betore ewercine, take . pust of
et | ] Ao ings st muske vy snima worse lhse:
[ET e e CALTTION 1 eraei cowies Laking sy g e [one
g ek every day AND
[y poak o i i s YELL O 20ns |
Wy nympiomy may rckide ore [ e
o e of T dlloweng
+ Wheaew
X H 1 il o et el o, ks flow in ot back in e
T S w—nm-nu-::'mm—n: -
« b of tevai [ tmermass
+ Wik 1 ot nght ek
AP Ayl
+ Dscresssd sbdiy i oo ] Aaa
i L]




